

TEST REPORT

Number: SHAT07561691

Applicant: SHANGHAI SHUOTE NON-WOVEN CO., LTD.

NO.8399 TINGFENG RD, SHANGHAI, CHINA

Date: Mar 08, 2023

Attn: HU LING LIAN

Sample Description As Declared:

No. Of Sample : One

Fibre Content : 100% Polyester

Material : 50cmx50cm Mockup Filled With 38.5 Grams White Down Like

Finishing : End Uses : Colour : White
Style No. : UF-R3
Order No./PO No. : -

Buyer's Name : -

Manufacturer's Name: SHANGHAI SHUOTE NONWOVENS CO., LTD

Ref. : Goods Exported To: USA

Country Of Origin: China

Applicant's Provided Care Instruction/Label:

-

Date Sample Received : Mar 03, 2023 Date Testing Started : Mar 03, 2023

Prepared And Checked By:

For Intertek Testing Services Ltd., Shanghai

Jane Wu

General Manager of Softlines



TEST REPORT

Number: SHAT07561691

Tests Conducted (As Requested By The Applicant)

1 Thermal Resistance Of Batting Systems Using A Hot Plate (ASTM D1518-14, Option 1):

0.588 k • M²/W

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.